REF PART # DESCRIPTION

1 PH6240001 | TABLETOP

2 PH6240002 | PIVOT PIN

3 PRO6M EXT RETAIN RING 16MM
4 PH6240004 | SCISSOR LIFT

6 PH6240006 | WHEEL

7 PH6240007 | BASE

8 PH6240008 | PIVOT PIN

9 PH6240009 | HYDRAULIC JACK

10 PB23M HEX BOLT M10-1.5 X 100
11 PH6240011 | BUSHING

12 PH6240012 | FRONT WHEEL

13 PW04M FLAT WASHER 10MM

14 PNO2M HEX NUT M10-1.5

15 PH6240015 | SPRING

16 PH6240016 | SPRING CAP

17 PBO9M HEX BOLT M8-1.25 X 20

REF PART # DESCRIPTION

18 PH6240018 | SWIVEL CASTER

19 PLW04M LOCK WASHER 8MM

20 PNO3M HEX NUT M8-1.25

21 PB15M HEX BOLT M8-1.25 X 40
22 PH6240022 | PIVOT PIN

23 PH6240023 | CONNECTING PLATE
24 PH6240024 | PIVOT PIN

25 PH6240025 | PEDAL SHAFT

26 PH6240026 | COTTER PIN

27 PB26M HEX BOLT M8-1.25 X 30
28 PWO1M FLAT WASHER 8MM

29 PH6240029 | LIFTING PEDAL

30 PH6240030 |HANDLE

31 PH6240031 | PIVOT PIN

32 PRO9M EXT RETAIN RING 20MM
33 PH6240033 | DOWN PEDAL

COPYRIGHT © AUGUST, 2004 BY GRIZZLY INDUSTRIAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE

#EW6463 PRINTED IN CHINA

OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.




